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Tension Test, Strength evaluation, materials, Wire of steel, Rupture of gripping, Tether

Fig.1 Gripping part in tension test
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(a) Shape and dimensions of specimen
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(c) Shape of chuck
Fig.2 Specimen and gripping part of test machine

(b) Gripping part of test machine

Tanp tan(a - p) = 1 (5)
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Fig.3 Influence of emery number(size) on rupture position
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Fig,4 Tensile test result and rupture position
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